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CLIENT: SAMFLE RECEIVED FROM: Date Received: 10823
Gilt Edge Industries Limited Gild Edge Industries Limited
PO Box 7515
Sydenham, Christchurch 8240 SAMFPLE DESCRIPTION:
CHZ 11mmi120kg black laminate carpet underiay.
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AS 4288:2003 (R2016) - SOFT UNDERLAYS FOR TEXTILE FLOOR COVERINGS
Date Tested: 16/8/2023
150 9073-3 1989 DETERMINATION OF BREAKING FORCE AND EXTENSION
- Swarp and 5weft, S0 mm width samplss
- Crozshead speed 100mimimin
Average Results Performance Requirements Compliance
to Standard
Breaking Force - Warp 61.4 Newton (6.3 kagf) Min. 40 Mewton (4.1 kg) Pass
s.D. 19
V% 31
% Extension - Warp 12.9% Max. 20% at 40 Newton Pass
5.0. 0.6
V% 5.0

AS 2111.1. 1996 DETERMINATION OF THICKNESS OF TEXTILE FLOOR COVERINGS

- 10 tests in condifioned state

Thickness Performance Requirements Compliance to
Standard

Average (mm) 11.0 Maximum Rangs (min. to max): Pass

Minimium {mn) 109 Mon-fibrous — 3mm

Maxirnum {rmmj 112 Fibrous & combined — 4mm

Range 0.4
s0. 01 Thicknesas must not deviate to original
OB 12 thickness by: Non-filbrous — 129% max

Fibrous & combined — 15% max.
Ao
“THIS REFORT APPLIES ONLY TO THE SAMPLES TESTED® Jdan 21/08/2022

Samples and melr lentfying descnptions have been provided oy the

client uniess oheraise stated. N2WTA Lid makes no warmanty, Implied

or otherwise a5 o the source of the tested samples. The above results

are geslgned 1o provide THE CLIENT WITH GUIDANCE INFORMATION OMLY.
This gocument shal not be reproduced except In full.

Mew Lealand Wool Testing Authority Lid

Key Technical Person
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CLIENT:

Gilt Edge Industries Limited
PO Box 7515

Sydenham, Christchurch 8240

SAMPLE RECEIVED FROM: Date Received: 10.8.23
=ild Edge Industries Limited
SAMPLE DESCRIFPTION:
CHE 11mmi 120k black laminate carpet underay.
Z2of4

ASNZS 2111.14 DETERMINATION OF THICKNESS LOSS AFTER PROLONGED, HEAVY STATIC LOADING OF TEXTILE

FLOOR COVERINGS

- 5 samples, tested in conditioned state
- Load applied for 24 hours at 700 kPa pressure

Thickness % Thickness Performance Requirements Compliance to
Loss (mm) Loss Standard

2 Minutes Recovery 0.8 7.7 After 24 Hours Recovery: Pass

60 Minutes Recovery 0.5 42 Mon-fibrows — 15% max.

24 Hours Recovery 0.2 21 Fibrous & combined — 40% max.

AS/HNZS 2111.2 DETERMINATION OF THICKHMESS LOSS UNDER DYMAMIC LOADING OF TEXTILE FLOOR COVERINGS
- 2 samples tested in conditioned state

- 1000 impacts applied

Thickness % Thickness Performance Requirements Compliance to
Loss (mim) Loss Standard
Average 0.2 2.1 Mon-fibrows — 15% mia. Pass
s.D. 0.0 - Fibrous — 40% max.
Combined — 20% max.

AS 4258:2003 (R2018) - SOFT UNDERLAYS FOR TEXTILE FLOOR COVERINGS.
APPENDIX B- METHOD FOR DETERMINING OF RESISTANCE TO BREAKING AND CRACKING

Breaking & Cracking Performance Requirements Compliance to
Standard

Warp Mo crack in foam Mo cracks longer than S0mm Pass

{felts excluded) Mo cracks in any backing material
Wedft Mo crack in foam Pass

{felts excluded)
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=THIS REFORT APPLIES ONLY TO THE SAMPLES TESTED” Jldan 21/08/2023

Samgples and meir [entTying descnptons have been provided oy the

client uniass otheraise staled. NZWTA Lid makes no wamanly, iImplied

or oiherwise s o the source of e tested samples. The above resulls

are deslgned 1o provige THE CLIENT WITH GUIDANCE INFORMATION OMLY.
This document shal not be reproducad except In full.

Mew Lealand Wool Testing Authonity Lid

kKey Technical Person
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CLIENT:

Gilt Edge Industries Limited
PO Box 7515

Sydenham, Christchurch 8240

SAMPLE RECEIVED FROM:
(zild Edge Industries Limited

SAMPLE DESCRIFTION:

Date Received: 10823

CMZ 11mmi120kg black laminate carpet underday.

Jof4

AS 4288:2003 (R2016) - SOFT UNDERLAYS FOR TEXTILE FLOOR COVERINGS

APPENDIX A
4 zamples tested in conditioned state
Results

Average Initial Thickness at 2 kPa 11.0mim
Average Thickness at 2 kPa After Dynamic Loading 10.9mim
Average Deflection Before Dynamic Loading at 100 kPa 6_2mim
Average Deflection After Dhynamic Loading at 100 kPa &.5mim
Average Work of Compression Before Dynamic Loading 259 Jm?
Average Work of Compression After Dynamic Loading 226 Mm@
% Retention of Oniginal Waork of Comprassion a7 4%

Performance Requirements

Compliance to Standard

Deflection After Dynamic Loading at 100 kPa: 1.5 mm minimum Pass
9.0 mm maximum Pass
Work of Compression After Dymamic Loading: 50 Jim® mimimum Pass

Retention of Criginal Work of Compression:

40% minimnurn

Pass

“THIS REPORT APPLIES ONLY TDO THE SAMPLES TESTED™

Gamgples and thelr identifying descrptions have been provided by the

client uniess otheraise siated. NZWTA Lid makes no wamanty, Implied

or otherwise 35 o e source of e tested samples. The above results

are designed o provide THE CLIENT WITH GUIDANCE INFORMATION OMLY.

This gocument shall not be reproducad except In full.

Mew Lealand Wool Testing Authority Lid
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Judan 21M08/2023
key Technical Person
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CLIEMT: SAMPLE RECEIVED FROM: Date Received: 10.8.23
Gilt Edge Industries Limited Gild Edge Industries Limited

PO Box 7515

Sydenham, Christchurch 8240 SAMPLE DESCRIFPTION:

CHNZ 11mmi120kg black laminate carpet underay.
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“THIS REPORT APPLIES ONLY TO THE 5AMPLES TESTED"
Samples and thelr identfying descrptions have been provided by the e%hdan . 21/08/2023
client uni=ss othersise stated. NZWTA Ltd makes no wamanty, Implied Kely Technical Person

ar otheraise 35 o the source of the tastad 5am [ﬂ&i Thea abave results

are deslgned to provide THE CLIENT WITH GUIDANCE INFORMATION OMLY.

This Socument shal not be reproducad except I full,
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